UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
Region 9
75 Hawthorne Street
San Francisco, CA 94105

CITY AND COUNTY OF HONOLULU'S DECISION OF THE
HONOULIULI WASTEWATER REGIONAL ADMINISTRATOR
TREATMENT PLANT APPLICATION PURSUANT TO 40 CFR PART 125
FOR A MODIFIED NPDES PERMIT SUBPART G

UNDER SECTION 301(h) OF THE
CLEAN WATER ACT

[ have reviewed the attached evaluation analyzing the merits of the application of the City
and County of Honolulu’s request for the Honouliuli Wastewater Treatment Plant and
ocean outfall variance from secondary treatment requirements of the Clean Water Act
(the Act) pursuant to section 301(h). Itis my decision that the Honouliuli Wastewater
Treatment Plant and ocean outfall be denied a variance in accordance with the terms,
[...]
Research and Sanctuaries Act, 16 USC 1431 et seq.; or the U.S. Fish and Wildlife
Service and NOAA’s National Marine Fisheries Service that the discharge is likely
not to adversely affect listed threatened or endangered species or habitat. However,
these determinations or concurrences are not necessary at this time because the
decision is that a section 301(h) modified NPDES permit not be issued. [40 CFR
125.59(b)(3)]

10. While the State of Hawaii would have to concur in issuance of a final 301(h)
modified NPDES permit and make specific determinations regarding compliance
with water quality standards and whether the discharge would result in additional
requirements on other sources, no State concurrence or determination is necessary
at this time because the decision is that a modified NPDES permit not be issued.
[40 CFR 125.59(b)(3), 125.61(b)(2), 125.64(b)]

CONCLUSION

It is concluded that the applicant's proposed discharge will not comply with the
requirements of section 301(h) of the Clean Water Act and 40 CFR Part 125, Subpart G,
and the water quality standards of the Hawaii Administrative Rules, Title 11, Chapter 54.
The basis for this conclusion is discussed below.

BACKGROUND AND DESCRIPTION OF TREATMENT SYSTEM
Background
The original 301(h) application for a variance from secondary treatment at the Honouliuli
Wastewater Treatment Plant (HWWTP) was submitted to EPA on September 7, 1979. In

January 1982, the HWWTP began discharging to marine waters under an NPDES permit
issued by the Hawaii Department of Health (HDOH) for secondary treatment, although

11

H-01-13



treated effluent from the plant was considered less than primary. In September 1981, a
tentative decision on the 1979 application granted a variance for BOD but denied a
variance for TSS. This decision prompted CCH to submit a reapplication on October 31,
1983 requesting reconsideration of the TSS variance denial based on improved primary
treatment. Based on the reapplication, EPA issued a Tentative Decision Document dated
April 4, 1988 recommending the 301(h) variance be granted.

In accordance with the 1988 Tentative Decision Document (TDD) approving CCH’s
variance, the current 301(h)-modified National Pollutant Discharge Elimination System
(NPDES) permit was issued by EPA on May 2, 1991, became effective on December 16,
1993, and expired on June 5, 1996. This permit has been administratively extended since
the expiration date.

An application to reissue the discharge permit was submitted on December 1, 1995, (City
and County of Honolulu, 1995a) at least 180 days prior to the permit expiration, and
updated in January 2000 (City and County of Honolulu, 2000). The application was
updated again on August 30, 2004 (City and County of Honolulu, 2004). In this decision
document, references to the application refer to the August 2004 document.

On March 27, 2007, EPA issued a Tentative Decision Document that the application for a
renewed variance be denied. Subsequently, EPA held a public hearing on the tentative
decision on May 15, 2007 and accepted public comments on the tentative decision
through August 27, 2007. EPA has carefully considered all the public comments and has
prepared written responses to comments received. Throughout this document, any
reference to “public comments” includes the comments submitted by the applicant.

Changes from Tentative Decision

Several changes have been made to correct typographical errors, increase clarity, and
include figures in the text of the decision to more clearly illustrate some of the bases for
EPA’s conclusions. In addition, some changes have been made in response to comments
submitted during the public comment period, including:

e Section C.1.d, Attainment of Other Water Quality Standards and Criteria,
Nutrients, has been changed to indicate that the discharge has not exceeded the
water quality criterion for chlorophyll a, based on EPA’s reconsideration of the
available data based on comments from the public and the applicant.

e Section C.4.a.i, Attainment of Other Water Quality Standards and Criteria,
Impacts of the Discharge on Recreational Activities, Fish Consumption, Review
of Data on Bioaccumulation, has been changed to clarify that EPA does not
believe that fish tissue data, in and of themselves, point to adverse impacts from
the discharge. However, EPA continues to find that the applicant has not
demonstrated that its discharge will not interfere with recreational activities
(fishing), based on the exceedances of state water quality standards for chlordane

12

H-01-14



and dieldrin, which have been established to protect human health from
consumption of fish exposed to these pesticides.

Section D, Establishment of a Monitoring Program, has been changed to indicate
that deficiencies in the applicant’s current monitoring program could be cured at
the permitting stage and are not a ground for denial of the 301(h) variance.

Section F.2, Toxic Pollutant Source Identification, has been changed to indicate
that the applicant has satisfied the requirements of 40 CFR 125.66(b), based on
information provided by the applicant in its comments.

Section G, Urban Area Pretreatment Program, has been changed to indicate that
the applicant has satisfied the requirements of 40 CFR 125.65(b)(2), based on
information provided by the applicant in its comments.

Section I, Compliance with Applicable Laws, has been changed to indicate that,
since this decision is to deny the 301(h) variance, demonstrations of compliance
with other laws are not necessary at this time.

The section on Altered Discharge has been changed to indicate that the applicant .
has indicated it is no longer seeking a higher limit for BOD. However, the
application is still considered one for an altered discharge, as discussed in that
section.

Whole effluent toxicity results have been further analyzed using data on percent
minimum significant difference (PMSD), a measure of test precision.

The decision discusses and analyzes the following data submitted since the
tentative decision:
- Bacteria data collected in 2007 and 2008;
- Priority toxic pollutant data reported in 2006, 2007, and 2008;
- Whole effluent toxicity data reported from December 2006 through
October 2008; and
- Ammonia nitrogen data collected in 2007 and 2008.

Treatment System

The following description of the treatment system is based on the applicant’s 2004 permit
application and submittals provided in response to EPA’s requests for additional
information. The applicant provided additional information, including flow diagrams of
the current treatment process and a facility layout plan, in three submittals (Houghton, 30
December 2004 letter; Takamura, 21 January 2005 letter; Takamura, 15 April 2005

letter).

13

H-01-15



Construction of the Barbers Point deep ocean outfall, which serves the Honouliuli
WWTP, was completed in February 1979. The Barbers Point outfall structure and design
capacity, 112 million gallons per day (MGD) maximum flow, have not changed since
they were described in the 1983 reapplication. The characteristics of the outfall and
diffuser are summarized in Table 1. Treated effluent is discharged through the existing
Barbers Point outfall located in approximately 61.0 m (200 ft) of water approximately
2,670 m (8,760 ft) from shore, at 21° 17’ 06” N latitude and 158° 01° 41.4” W longitude.

Currently, the HWWTP treats wastewater from the collection system, permitted liquid-
waste-hauler discharges, and sludge hauled by the City and County of Honolulu from the
Wahiawa and Paalaa Kai wastewater treatment plants. Approximately 27 MGD of raw
wastewater is treated at the HWWTP at the present time. There are no combined sewers
in the system. Wastewater from the service area, which serves a population of
approximately 340,000 including the towns of Waipahu, Pearl City, and Halawa, is
primarily domestic. The application indicates three Significant Industrial Users (SIUs)
that contribute to the HWWTP.

Since the 1983 reapplication, the average annual HWWTP design flow increased from
1.1 to 1.7 cubic meters per second (25 to 38 MGD). The Honouliuli WWTP was built in
phases. The first phase of the Honouliuli plant was built to a primary treatment level
(30% removal of TSS and BOD) with a design capacity of 25 MGD. A plant expansion
was completed in December 1992, increasing the liquid treatment capacity of the plant to
51 MGD with the addition of two primary clarifiers, for a total of four primary clarifiers.
Currently, the facility provides primary treatment at a design flow capacity of only 38
MGD because one clarifier serves as a backup and is generally offline. In the
application, the design flow of the Honouliuli treatment plant is described as 38 MGD.

The HWWTP is designed to provide primary treatment consisting of influent screening,
grit removal, pre-aeration, primary sedimentation, and effluent screening. The
application indicates that discharged effluent is not disinfected.

Upon entering the Honouliuli facility, the influent wastestream flows past the influent
sampler, bar screens, and flow meter. The wastestream is then split into two primary
treatment channels, or treatment trains, denoted as PC1 and PC2 in the facility layout
plan (Figure 1). Each channel flows through separate pre-aeration and grit chambers.
Each channel contains two primary treatment clarifiers, although only one of the
clarifiers associated with PC2 is operated at any given time. After wastewater moves
through the primary clarifiers, effluent from PC1 is sent to the secondary treatment
process described below, while effluent from PC2 is sent directly to the effluent forebay
for ocean disposal. Final effluent flows past the effluent flow meter then to the ocean
outfall. As discussed below, varying amounts of more highly treated wastewater (i.e.,
secondary and tertiary treated effluent) are sent to the effluent forebay of the Honouliuli
facility for discharge to the ocean along with the primary treated effluent.

In 1996, construction at the Honouliuli facility was completed on a secondary treatment
plant designed to treat up to 13 MGD. This secondary facility, which was added to the

14

H-01-16



primary treatment facility, became operational in September 1996. The secondary
treatment plant was originally designed to fulfill effluent reuse requirements under State
Department of Health Consent Order 89-CW-EOW-6, dated June 1993.

Up to 13 MGD of primary treated effluent from PC1 flows to the secondary treatment
process. The secondary treatment facility contains two biotowers, four solids
contact/reaeration tanks, and two secondary final clarifiers. Effluent from the secondary
treatment process either flows to the tertiary treatment plant or to the effluent forebay,
depending on the need to recycle water for reuse.

The solids handling facility is integrated between the primary and secondary treatment
facilities. The current solids treatment capacity is estimated by the applicant to be
sufficient to process solids produced by an influent flow of up to 29 MGD. The
application indicates that construction to upgrade the solids handling capacity was
scheduled to be completed in 2006; however, construction had not yet begun on this
facility as of February 2007. In comments on the tentative decision, the applicant
indicated that it issued a notice to proceed on February 6, 2007, but did not indicate that
any further progress on this project had been made. As to the planned new solids
handling facilities, CCH has not indicated any way in which these facilities would
improve the Honouliuli WWTP performance as to any of the section 301(h) criteria the
applicant fails to meet.

Solids are subjected to gravity thickening, heat treatment, and dewatering. Primary
sludge is thickened in gravity thickener tanks then blended with secondary sludge in
blend tanks. The combined primary and secondary sludge is then processed through a
heat treatment (Zimpro) unit. The thickened, heated sludge is pumped to the decant tank.
From the decant tanks, the sludge is sent to a different compartment within the blend tank
and eventually to the centrifuge for dewatering. Centrate from the centrifuge is returned
to PC2. Dewatered sludge is trucked to the Waimanalo Guich landfill for disposal or to
the Barbers Point compost operation. Honouliuli currently produces about 5,000 metric
tons of sewage sludge per year.

In September 2000, construction was completed on a tertiary treatment facility designed
to process up to 12 MGD of secondary treated effluent by filtration and reverse osmosis
(RO). RO water is defined as water that has passed through a semi permeable
membrane. R-1 water is defined by HDOH as water that has been oxidized, filtered, and
disinfected to meet standards set in Hawaii Administrative Rules (HAR) 11-62-26. R-1
water is a high quality classification, but below the quality of RO water. Water described
in this document as tertiary treated water can be either RO or R-1 if not noted. Effluent
leaving the tertiary treatment facility meets the State’s standards for recycled water.

The tertiary facility was constructed to fulfill a Supplemental Environmental Project
under the applicant’s May 1995 Consent Decree, 94-00765 DAE, with HDOH and EPA.
The tertiary plant is currently owned by the City and County of Honolulu’s Board of
Water Supply. Tertiary treated water is used to irrigate golf courses and to supply feed
water for industrial use at the Campbell Industrial Park. Tertiary treated water that is not

15



reused is sent back to the effluent forebay of the Honouliuli facility for discharge to the
ocean along with the primary treated effluent. Brine and tertiary filter backwash, by-
products of the reverse osmosis process, are returned to the preaeration chamber in PC2.

Altered Discharge

Under 40 CFR 125.58(b), an altered discharge means any discharge other than a current
discharge or improved discharge, as defined in 40 CFR 125.58(h) and (i), respectively.
Thus, a discharge that results in a treatment level less than that currently achieved,
including changes in effluent volumes or composition, is considered an altered discharge.
CCH applied for an altered discharge because the proposed 30-day average limit for
BOD in the application (200 mg/L) is higher than the previous limit (160 mg/L) and
current performance.

The applicant is seeking a variance from the secondary treatment requirements for BOD
and TSS, but the applicant is not seeking a variance for pH. The proposed effluent limits
for BOD and TSS included in the application, along with the current limits and the range
of current performance, are listed in Table 2.

During the public comment period, the applicant indicated that it was no longer seeking a
BOD limit of 200 mg/L and instead was requesting that the current permit limit for BOD
of 160 mg/L be maintained. Although applications for permit renewal generally may not
be revised subsequent to a tentative decision, as set forth in 40 CFR 125.59(d)(5), EPA
analyzed whether changing the requested BOD limit from 200 mg/L to 160 mg/L would
change any of the conclusions in the TDD. We determined that it would not, although
some sections of the decision were changed to acknowledge the applicant’s request.

Even if the application were changed from 200 mg/L to 160 mg/L as to the proposed
BOD limit, the application is considered to be for an altered discharge for another reason.
CCH has indicated that they might discharge various combinations of primary,
secondary, and tertiary treated effluent, brine from reverse osmosis, and filter backwash
from the tertiary treatment process under a 301(h)-modified permit. The application
indicates that the City may intermittently discharge excess reclaimed effluent to the
outfall. The discharge may include secondary effluent, RO water, R-1 water, and brine.
EPA requested clarification of how the applicant was proposing to operate the treatment
facilities. The applicant responded by describing six possible operating scenarios